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Table 1. Definitions of selected terms used in the recommendations and ungraded position statements for GPA, MPA, and EGPA*

Term Definition
Disease states
Active disease New, persistent, or worsening clinical signs and/or symptoms attributed to GPA, MPA, or EGPA
and not related to prior damage
Severe disease Vasculitis with life- or organ-threatening manifestations (e g, alveolar hemorrhage,

glomerulonephritis, central nervous system vasculitis, mononeuritis multiplex, cardiac
involvement, mesenteric ischemia, limb/digit ischemia)

Monsevere disease Vasculitis without life- or organ-threatening manifestations (e.g., rhinosinusitis, asthma, mild
systemic symptoms, uncomplicated cutaneous disease, mild inflammatory arthritis)
Remission Absence of clinical signs or symptoms attributed to GPA, MPA, or EGPA, on or off
immunosuppressive therapy
Refractory disease Persistent active disease despite an appropriate course of immunosuppressive therapy
Relapse Recurrence of active disease following a period of remission
Treatments
IV pulse GCs IV methylprednisolone 500-1,000 mg/day (adults) or 30 mg/kg/day (children; maximum 1,000 mg/
day) or equivalent for 3-5 days
High-dose oral GCs Prednisone 1 mg/kg/day (adults; generally up to 80 mg/day) or 1-2 mg/kg/day (children; generally up to
60 mg/day) or equivalent
Remission induction therapy
T Nlethour exate Up to 25 mg/week (SC or oral)
Azathioprine Up to 2 mg/kg/day
Mycophenolate mofetil Up to 1,500 mg (oral) twice per day
Cyclophosphamide Up to 2 mg/kg/day (oral) for 3-6 months; or intermittent 15 mg/kg (IV) every 2 weeks for 3 doses,
followed by 15 mg/kg (IV) every 3 weeks for at least 3 doses (adults)
Rituximab 375 rng;"m2 (IV) weekly for 4 doses or 1,000 mg on days 1 and 15 (adults); or 375 r‘ng;’rn2 (IV) weekly for

4 doses or 575 mg/m” for patients with body surface area <1 5m* or 750 mg/m® for patients with
body surface area >1.5m" with a typical maximum of 1 gm per infusion (both for 2 doses, days 1
and 15)(children)

Mepolizumab 300 mg (SC) every 4 weeks (adults)
I Remission maintenance therapy |
Methotrexate, azathioprine, Same dosing regimen as in remission induction therapy
mycophenolate mofetil

Rituximab 500 mg (IV) every 6 months or 1 gm (IV) every 4 months (adults), 250 mg!ml (IV)every 6 months
(children), or other doses

Mepolizumab 300 mg (SC) every 4 weeks

Omalizumab 300-600 mg (SC) every 2-4 weeks

Chung S.A. et al. Arthritis & Rheumatology, August 2021, pp 1366—-1383



Recommendations and ungraded position
statements for GPA and MPA




1. ETrTaywyn u@eong o€ evepyo, cofapni vooo

For patients with active, severe GPA/MPA, we conditionally recommend
treatment with rituximab over cyclophosphamide for remission induction

LoE:Very low to moderate

» Opola atroTEAECUATIKOTNTA TWV dUO BEPATTEUTIKWY OXNHATWV

» MikpdTepn TOCIKOTATA RTX, KAAUTEPA QAVEKTO QPAPHAKO

» Kai ta 2 doooAoyikad oxuata Tou RTX BewpouvTal TO idlo ATTOTEAECUATIKA
(375 mg/m2 every week for4 weeks and 1,000 mg on days 1 and 15)

» YTTO peAETN 0 ouvduaopuog CYC + RTX



ETraywyn v@eong oe evepyo, ocofapr vooo
NMAaopa@aipeon

In patients with GPA/MPA with active glomerulonephritis, we conditionally
recommend the routine addition of plasma exchange to remission
induction therapy

LoE:Lowto high

» To 0PeA0G TNG TTAAOUAQAIPECNG QAIVETAI JEYAAUTEPO OTIG TTEPITITWOEIG
ME augnuévo Kivouvo yia €¢ENEn o ESRD

> Emimeda ve@pikng Asitoupyiag oto baseline, puBudg EKTTTWONG VEQPIKAG AEITOUpYiag,
avTatrokpion oTn Bgparreia, status aoBevry (0oBAPEC AOIMWEEIS)

> 2ucoTnivetal o€ anti-GBM disease

In patients with active, severe GPA/MPA with alveolar hemorrhage, we

conditionally recommend adding plasma exchange to remission
induction therapies

LoE:Low to high

»> Aev avadeikvueTal dla@opd oTnV ETTITEUEN UPeoNS | oTn BvnoIuOTNTA ATTO TIC KAIVIKEC MEAETEC
> Nev éxel eTIREPAIWPEVO OPENOGC, EVW OXETICETAI HUE AUENMEVO KiIVOUVO AOINWEEWV
» 2uoTtnvetal o€ anti-GBM disease



ETraywyn v@eong oe evepyo, ocofapr vooo
KopTtikooTEpOEIdN

Ungraded position statement: For patients with active, severe GPA/MPA,
either IV pulse GCs or high-dose oral GCs may be prescribed as part of
initial therapy.

LoE:Very low to moderate

In patients with active, severe GPA/MPA, we conditionally recommend a

reduced-dose GC regimen over a standard-dose GC regimen for remission
induction.

LoE:Very low to moderate

» TogikdTnTa aTTd POKPOXPOVN XPron KOPTIKOOTEPOEIDWV
» Reduced dose regimen : pulse methylprednisolone (3 daily pulses) and 1 week of
high-dose oral glucocorticoids.



2. Emaywyn v@eong oe evepyo, MH cofapn vooo

We conditionally recommend

= [|nitiating treatment with methotrexate over cyclophosphamide or rituximab.
(LoE: Very low to moderate)

» |nitiating treatment with methotrexate and GCs over GCs alone. (LoE:low)

= |nitiating treatment with methotrexate and GCs over azathioprine and GCs
or mycophenolate mofetil and GCs. (LoE:low)

= |nitiating treatment with methotrexate and GCs over
trimethoprim/sulfamethoxazole and GCs. (LoE:low)

CActive non-severe GPA )

v




3. AlaTApnon uPeong

For patients with severe GPA/MPA whose disease has entered remission
after treatment with cyclophosphamide or rituximab, we conditionally
recommend treatment with rituximab over methotrexate or azathioprine for
remission maintenance.

) ) LoE:Very low to moderate
AocoAoyikd oxnuata RTX

500 mg k&Be 6 prAveg
1,000 mg k&B¢ 4 prveg
1,000 mg k&B¢ 6 prveg

For patients with GPA/MPA who are
receiving rituximab for remission maintenance, we conditionally

recommend scheduled re-dosing over using ANCA titers or CD19+ B cell counts to
guide re-dosing.

LoE:Very low to low



3. AlaTApnon uPeong

For patients with severe GPA/MPA

whose disease has entered remission after treatment with
cyclophosphamide or rituximab, we conditionally recommend treatment with
methotrexate or azathioprine for remission maintenance over
 mycophenolate mofetil (LoE: Very low to moderate)

. leflunomide (LoE: Very low to low)

For patients with GPA whose disease has entered remission, we
conditionally recommend treatment with methotrexate or azathioprine over
trimethoprim/sulfamethoxazole for remission maintenance.

(LoE: Very low to low)




3. AlaTApnon uPeong

In patients with GPA whose disease has entered remission, we
conditionally recommend against adding trimethoprim/sulfamethoxazole
to other therapies (e.g., rituximab, azathioprine, methotrexate, etc.) for

the purpose of remission maintenance.

LoE: Low to moderate

O@peNo¢ 0€ CUPUPETOX AVWTEPOU AVATTIVEUOTIKOU
Autnuévn TOCIKOTNTA
‘Evdeign o po@uAagn évavt PCP

For patients with GPA/MPA receiving remission maintenance therapy
with rituximab who have hypogammaglobulinemia (e.g., IgG <3 gnvliter)

and recurrent severe infections, we conditionally recommend
iImmunoglobulin supplementation

LoE: Very low



3. AlaTApnon uPeong

Ungraded position statement

1. The duration of in GPA/MPA
should be guided by the patient’s clinical condition, preferences, and values.
2. The duration of for GRPA/MPA should be guided by

the patient’s clinical condition, preferences, and values.

LoE: Low to moderate

[MapayovTeg TTOoU €TTNPEAdouV TNV ATTO@AON YIa TN OIAPKEIQ TNG AYWYNG
- loTopikd uttOoTPOTTWYV

- XapaktnpioTika vooou 1 PR3 ANCA

2UOTNUATIKI TTapakoAouBnon yia avetmOuunTeg evépyeleg atrd GC



4. YTTOoTpOTT ) VOOOU

For patients with GPA/MPA who have experienced relapse with severe
disease manifestations and for remission LoE: Low
maintenance, we conditionally recommend treatment with rituximab over

cyclophosphamide for remission re-induction.

For patients with GPA/MPA who experienced relapse with severe disease
manifestations for remission maintenance, we

conditionally recommend switching from rituximab to cyclophosphamide
over receiving additional rituximab for remission re-induction.

LoE: Very Low

ABpoioTikry 66on CYC
Aidotnua atro TeAeutaia €yxuon RTX (TTpGO@ATO 1) UN)
2.€ OUVOUOOMO HE KOPTIKOOTEPOEION

Yes
Relapse J'
No ‘
Severe flare Severe flare
- - -

I‘- )



5. AvBekTIKA vOOOG

For patients with severe GPA/MPA that is refractory to treatment with
rituximab or cyclophosphamide for remission induction, we conditionally
recommend switching treatment to the other therapy over combining
the 2 therapies.

LoE: Very low

s ATapaitnTo¢ ATTOKAEIOHUOC KATAOTACEWY TTOU MIJOUVTAl QYYENTIOO TTX Aoipwin

For patients with GPA/MPA that is refractory to remission induction

therapy, we conditionally recommend adding IVIG to current therapy.

LoE: Low to moderate



6. EIOIKEC KATAOTAOEIG (sinonasal, airway, and mass lesions)

*

» Ungraded position statement: For patients with sinonasal involvement
in GPA, nasal rinses and topical nasal therapies
(antibiotics, lubricants, and glucocorticoids) may be beneficial

LoE: Very low to low

L)

* For patients with GPA in remission who have nasal septal defects and/or
nasal bridge collapse, we conditionally recommend reconstructive
surgery, if desired by the patient. LoE: Low

s For patients with GPA and actively inflamed subglottic and/or endobronchial
tissue with stenosis, we conditionally recommend treating with
Immunosuppressive therapy over surgical dilation with intralesional

glucocorticoid injection alone.
LoE: Low

% For patients with GPA and mass lesions (e.g.,orbital pseudotumor or masses
of the parotid glands, brain, or lungs), we conditionally recommend
treatment with immunosuppressive therapy over surgical removal of the
mass lesion with immunosuppressive therapy LOE: Very low to low

L)



7. ANEGC KATOOTAOEIC

+ In patients with GPA/MPA, we conditionally recommend against dosing

Immunosuppressive therapy based on ANCA titer results alone.
LoE :Very low

s For patients with GPA who are receiving rituximab or cyclophosphamide, we
conditionally recommend prophylaxis to prevent Pneumocystis jirovecii
pneumonia.

LoE : Low

+ For patients with GPA/MPA in remission and stage 5 chronic kidney disease,

we conditionally recommend evaluation for renal transplantation.
LoE : Low

s For patients with active GPA/MPA who are unable to receive other

immunomodulatory therapy, we conditionally recommend administering IVIG.
LoE : Low (ex. Sepsis, pregnancy)

Ungraded position statement: The optimal duration of anticoagulation is unknown

for patients with GPA/MPA who experience venous thrombotic events
LoE : Very low _ _ _
Short term anticoagulation>lifelong



Recommendations and ungraded position
statements for EGPA




1. ETaywynR U@eong o€ evepyo, ocofapr vooo

Ungraded position statement

O For patients with active, severe EGPA, either IV pulse glucocorticoids or
highdose oral glucocorticoids may be prescribed as initial therapy.

O For patients with active, severe EGPA, either cyclophosphamide or rituximab
may be prescribed for remission induction.

( Active severe EGPA )

MpooBoAikapdidg ANCA (+)
‘ ANCA () 2TTEIPAPATOVEPPITIOA
MpoooAANEZ MponynBeica aywyn ue
CcYC

MpooBoANNZ/KNZ  Avatrapaywyikh nAiKia

For patients with active, severe EGPA, we conditionally recommend treatment with

cyclophosphamide or rituximab over mepolizumab for remission induction.

LoE: Low



2. ETTaywyn ve@eong oe evepyo, MH cofapn vooco

For patients with active, nonsevere EGPA, we conditionally recommend:

 initiating treatment with mepolizumab and glucocorticoids over methotrexate,
azathioprine, or mycophenolate mofetil and glucocorticoids (LOE :Very low to low)

 initiating treatment with methotrexate, azathioprine, or mycophenolate mofetil
and glucocorticoids over glucocorticoids alone. (LoE: low)

* initiating treatment with methotrexate, azathioprine, or mycophenolate mofetil and
glucocorticoids over cyclophosphamide or rituximab and glucocorticoids. (LoE :Very low to low)

Q\ctive non-severe EGPA)

+

Pregnancy, mild asthma




3. AlaTipnon u@eong

For patients with severe EGPA whose disease has entered remission
with cyclophosphamide therapy, we conditionally recommend treatment
with methotrexate, azathioprine, or mycophenolate mofetil over
rituximab for remission maintenance.

LoE : Verylow

Mikpr eutreipia atrd xprion RTX yia diatripnon ugeong o EGPA.
« RTX remission induction therapy — RTX remission maintenance therapy

For patients with severe EGPA whose disease has entered remission, we

conditionally recommend treatment with methotrexate, azathioprine, or
mycophenolate mofetil over mepolizumab for remission maintenance.

LoE: Verylow

» Ungraded position statement: The duration of glucocorticoid therapy in
EGPA should be guided by the patient’s clinical condition, values, and
preferences.

" 2TOXOG N MIKPOTEPN duvaTth ddon



4. YITOTpOTI ) VOOOU

For patients with EGPA who have experienced relapse with
manifestations after prior successful remission induction with cyclophosphamide,
we conditionally recommend treatment with rituximab over cyclophosphamide for

remission re-induction

LoE : Verylow

For patients with EGPA who have experienced relapse with

manifestations after prior successful remission induction with rituximab, we
conditionally recommend treatment with rituximab over switching to
cyclophosphamide for remission re-induction.

LoE : Verylow

Severe disease relapse
after remission
with CYC or RTX




4. YITOTpOTI ) VOOOU

For patients with EGPA who have experienced relapse with

manifestations (asthma and/or sinonasal disease) while receiving methotrexate,
azathioprine, or mycophenolate mofetil, we conditionally recommend adding
mepolizumab over switching to another agent

LoE : Verylow

For patients with EGPA who have experienced relapse with

manifestations (asthma and/or sinonasal disease) while receiving low-dose

GCs and no other therapy, we conditionally recommend adding mepolizumab over
adding methotrexate, azathioprine, or mycophenolate mofetil

LoE: Verylow

Non-severe disease
relapse on MTX or
AZA or MMF

oron GC alone




4. YITOTpOTI ) VOOOU

For patients with EGPA and high serum IgE levels who have experienced
relapse with nonsevere disease manifestations (asthma and/or sinonasal

disease) while receiving methotrexate, azathioprine, or mycophenolate

mofetil,
we conditionally recommend adding mepolizumab over adding omalizumab

LoE : Verylow



5. ANEG KATAOTAOEIG

Recommendation: For patients with newly diagnosed EGPA receiving leukotriene
inhibitors, we conditionally recommend continuing over
discontinuing them.

LoE : Very low
Ungraded position statement: Use of leukotriene inhibitors is not contraindicated for
patients with EGPA with active asthma and/or sinonasal disease.

Recommendation: For patients with EGPA,

we conditionally recommend obtaining an at the time of diagnosis.

LoE : Very low



5. AANEC KATOOTAOEIG

Recommendation: For patients with EGPA, we conditionally recommend using the
Five-Factor Score to guide therapy.

LoE : Verylow
1. proteinuria>1gr/d
2. renal insufficiency
3. Gl involvement
4. cardiomyopathy
5. CNS involvement

Ungraded position statement: In patients with sinonasal involvement in EGPA, treatment
with nasal rinses and topical therapies (e.g., antibiotics, lubricants, and GCs) may be
considered.

Recommendation: For patients with EGPA who are receiving cyclophosphamide or
rituximab, we conditionally recommend prescribing medications for prophylaxis to prevent

Pneumocystis jirovecii pneumonia.

LoE : low
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